

AAL-E PRODUCTION AND TRADING CO., LTD

LOT IV-6.3, ROAD 2, TAN DONG HIEP B INDUSTRIAL PARK, DI AN CITY, BINH DUONG PROVINCE, VIET NAM.

The following sample was submitted and identified on behalf of the client as below:

SGS Job No. : VNHL2104007638EE
Sample Description : SAMPLE
Characteristic : COGENTUM BLUE
Country of Origin : VIET NAM
Manufacturer : AAL-E PRODUCTION AND TRADING CO., LTD
Sample Receiving Date : APRIL 19, 2021
Final confirmed Date : APRIL 19, 2021
Testing Period : APRIL 19, 2021 TO MAY 04, 2021
Test Requested : PLEASE REFER TO THE RESULT SUMMARY
Test Results : PLEASE REFER TO NEXT PAGE(S).

Result Summary

Test Requested	Result (s)
Coating Mass per Unit Area on Anodically Coated Aluminum	See result

Signed for and on behalf of

SGS Vietnam LTD**To Ka Wing**

Chemical Lab Manager

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <http://www.sgs.com/en/Terms-and-Conditions.aspx> and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at <http://www.sgs.com/en/Terms-and-Conditions/Terms-e-Documents.aspx>.

Attention is drawn to the limitations of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 90 days only.

Test results:

Test Part Description:

Component No.	Description	Material	Color
1	BLACK METAL (SAMPLE)	METAL	BLACK

Coating Mass per Unit Area on Anodically Coated Aluminum:

Test Method: ASTM B137-95(2014)

Test Solution: Aqueous solution containing per litre, 35 ml of phosphoric acid ($\rho_{20} = 1,69 \text{ g/ml}$) and 20g of chromium oxide.

Test Condition: Immerse specimen in the test solution for 5min at 100°C. Remove it and swab with warm distilled water, dry, and weigh. Repeat this cycle of operations until the Coating is completely removed.

Test item	Result (mg/dm ²)			
	1	2	3	Average
Coating mass per unit area on anodically coated aluminum	213.0	231.5	204.1	216

Note: The above test(s) was / were performed by SGS Taiwan's Chemical lab

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <http://www.sgs.com/en/Terms-and-Conditions.aspx> and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at <http://www.sgs.com/en/Terms-and-Conditions/Terms-e-Document.aspx>.

Attention is drawn to the limitations of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 90 days only.

PHOTO OF SUBMITTED SAMPLE FOR TESTING



REPORT RESULTS REFER TO SUBMITTED SAMPLE (S) ONLY
End of Report

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <http://www.sgs.com/en/Terms-and-Conditions.aspx> and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at <http://www.sgs.com/en/Terms-and-Conditions/Terms-e-Document.aspx>.

Attention is drawn to the limitations of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 90 days only.